
   
 

 

         

 

 

  

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

MAY  
2022 
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

NPDES NO.  

MA0101231 

 

 

 

woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 2 May 2022 
  
 

Table of Contents    
1 Executive Summary ........................................................................................................................ 3 

2 Flows and Loadings ......................................................................................................................... 4 

a. Average effluent monthly flows – 2+ year comparison .............................................................. 5 

b. Two Month Summary of Rainfall and the Influence on Effluent Flows ...................................... 6 

3 Compliance ..................................................................................................................................... 7 

4 Key Performance Indicators .......................................................................................................... 11 

5 Odor Control ................................................................................................................................. 14 

6 Maintenance Summary ................................................................................................................. 16 

a. Tasks Completed this Month ................................................................................................... 17 

b. Asset Management Accounts ................................................................................................. 20 

7 Safety ............................................................................................................................................ 21 

8 Staff Development ........................................................................................................................ 22 

9 Collection System ......................................................................................................................... 23 

9.1 Wet Well Cleaning ................................................................................................................... 23 

9.2 Collection System Maintenance .............................................................................................. 23 

10 Project Management & Administration ......................................................................................... 25 

10.1 On-Going Projects and Support Items  - May updates: ............................................................ 25 

 

 

   

Cover pictures:   

 

 

• Aeration tank overview 

• Temporary disinfection [hypochlorite tank] storage 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 3 May 2022 
  
 

1 EXECUTIVE SUMMARY 
 

This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of May 2022.  

• No lost-time incidents for the month of May. 

• Continuing Covid-19 safety operations- adhering to W&C, Town of Hull, and the CDC’s guidelines 

and updates.  

• There were 152 effluent samples taken in the month of May with details on page (11). All effluent 

samples collected were compliant.  

• The plant process conditions were stable. 

• The were no Sanitary System Overflows [SSO] reported. 

• The plant and collection system odors remained low, but sewage temperatures on the rise 

contributing to higher H2S levels. Increasing Bioxide dose levels as needed. Ongoing remote 

monitoring of the Vapor-Link system as we increase the dosing rate. 

• The Asset Management Accounts summaries for contract year #7 and #8 are attached. Latest 

revision date: 6/30/22.  

• There were four E-One grinder pump calls in May.  

• W&C’s O&M continued efforts to support the various ongoing engineering projects.  

• The weekly (3X) Bio-Bot Covid-19 wastewater sampling & monitoring program continued, with 

W&C staff assisting Brian Kiley of HSD when needed.  

 

 

Mike Sullivan – Plant Manager 

Town of Hull WPCF  

6/30/2022 

 

 

 

 

Woodard & Curran strives to deliver a high-quality operations service and is responsive to our 

customers concerns. Please feel free to request any modifications to the format or content of this 

report. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 4 May 2022 
  
 

2 FLOWS AND LOADINGS 
 

 

 

Average Daily Flows and Loadings for the Month:  May 

 

 

 

* On-Going -The existing influent flow meters are strap-on doppler flow meters, and the existing pipe 

condition prevents getting a strong signal. An area velocity meter in the aeration tank inlet channel is 

used as well as the headworks influent Parshall Flume meter to monitor influent flows. All reported 

loadings are based on the effluent flow meter [new mag meter April 2021]. All meters are tied into the 

Scada system so that influent flows can be monitored.  

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 5 May 2022 
  
 

A. AVERAGE EFFLUENT MONTHLY FLOWS – 2+ YEAR COMPARISON 

 

 

 

The monthly average flow for May was 1.04 MGD, slightly lower than the previous month. 

The total precipitation for the month was only 0.80 inches - much less than April’s 3.1 

inches of rain. The graph shows the 2-plus year summary of the monthly average flows.  

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 6 May 2022 
  
 

 

 

 

 

B. TWO MONTH SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

 

This graph shows the days where precipitation occurred [rainfall] [Blue Peaks]. This graph shows 

an upward trend in flows due to the wet conditions.  

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 7 May 2022 
  
 

3 COMPLIANCE 
 

 

 

➢ Plant Effluent 
 

There were no permit exceedances in May. 

• Plant process conditions were stable during the month. A number of changes were made: 
a) process tank configuration changed as Primary Clarifier #2 and Gravity Thickener #1 were taken offline as 

part of the summer process control plan to limit odors.  

b) Secondary Clarifier #2 was taken offline, due to lower flows. 

c) Aeration piping changed – put smaller blower on for air supply to the aerated grit tank and sludge holding 

tank 

d) Direct all out air from the large aeration blower to the aeration tanks, since warmer temperatures and higher 

organic loading will require more oxygen in the aeration tanks. 

 

• A Copy of the monthly NPDES reports for May 2022 was submitted to the EPA, DEP,    

and the Hull Sewer Dept. 

 

• WET sampling for quarter #2 completed. 

 

 

 

 

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 8 May 2022 
  
 

Monthly Process Summary graphs from Power BI- May 2022 

 

S

 
 
 
 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 9 May 2022 
  
 

 
 

SECONDARY PROCESSES – POWER BI GRAPHS 

 
 

 

 
 

 

3-month period ending on 5/31/22. The tank solids levels under aeration were stable, as there were no 

significant changes in plant flows during the month.  

 

 

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 10 May 2022 
  
 

 

 

Additional Power BI Graphs showing trends of various processes – MAY 2022.  

 

   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 11 May 2022 
  
 

4 KEY PERFORMANCE INDICATORS 
 

 

 

 

There were 152 effluent samples taken in MAY 

 

 

 

Parameter 
Unit

s 

Daily 
Allowed 
Max in 
month 

Min 
% 

Weekly 
Avg. Max 
Allowed 
in month 

Monthly 
Avg   Freq 

Period 
Monthly 

Avg. 

Period 
Weekly 

Min 

Period 
Daily 
Max 

# Of 
Samp

les 

# Of 
Violation

s 

Eff TSS MG/L 50 

 

45 30 1 X Week 7.7 6.3 10 5 
   5  

0 

Eff TSS LBS 
  

1152 768 1 X Week 68.4 54.6 85.4 0 

% TSS Rem 

% 
 

85 

  

1 X 
Month 

96.1 

 
 

0 

Eff BOD MG/L 50 

 

45 30 1 X Week 3.3 3.0 3.9 5 
5  

0 

Eff BOD LBS 
  

1152 768 1 X Week 29.3 24 33.2 0 

% BOD Rem 
% 

 

85 

  

1 X 
Month 

97.7 

 
 

0 

Eff Chlorine 

MG/L 1.0 

  

0.7 3 X Day 0.08 0.00 0.33 93 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 10 10 10 4 0 

Eff pH SU 8.5 6.5 

  

1X Daily 6.7 6.5 6.9 31 0 

Enterococci 

CFU/ 
100 
ML 

276 

  

35 1 X Week 10 10 10 4 0 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 12 May 2022 
  
 

EFFLUENT COMPLIANCE POWER BI GRAPHS 

 

 

 

Last 3-month period ending on 5/31/22 - chlorine residuals, effluent compliance, & chemical use. Bleach [sodium 

hypochlorite was higher. Turbidity [clarity] of the effluent was stable. Effluent quality was good.  

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 13 May 2022 
  
 

Sewage Gallons Treated vs Sludge Disposed 

 

Month Effluent Treated, MG Sludge Disposed, Gals 

May 2020 42.38 133,500 

May 2021 42.25 131,500 

May 2022 32.38 112,000 

  

 

Additional Power BI graphs for sludge solids for 3-month period ending 5/31/22 

 

 

 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 14 May 2022 
  
 

5 ODOR CONTROL 
 
The Bioxide system was on, and the feed rates were moderate. There were some changes and 
adjustments made upwards, as needed according to data seen at Nantasket/Water MH and XYZ/Nantasket 
MH. Warming temperatures and low flows were having an impact on H2S formation in the collection 
system. The monthly graphs are attached below. The daily average Bioxide use for May was 40 gallons per 
day.  

▪ “In-Pipe” bacteria – the monthly changeouts were completed on 5/18 and the bi-monthly 
changeouts on 5/9.  
   

▪ No changes:  to pump station mixing systems/aerators. 
  

▪ Slight changes - Hydrogen sulfide (H2S) monitoring units were recording and trending on the odor 
scrubber. [inlet and outlet]. Increased scrubber fan speed slightly. See graph below 
 

 

 

 

    

[pictured below:  Scrubber trend and trending graphs for H2S levels recorded from the vapor link 
system cellular at Nantasket Ave/Water Street manhole. There were communication issues with 
the XYZ manhole unit. 

 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 15 May 2022 
  
 

XYZ – Nantasket Ave [closest to plant] 
 
 

No data due to communication issues. Antenna replaced.  
 

Nantasket Ave/Water Street [ at end of PS 3 force main and PS 4 discharge]   

 

 
Pump station #3 - H2S is monitored at the end of the force main at the MH at Nantasket Ave & Water 
Street. Bioxide is added to have excess nitrate in the sewage system to treat the additional H2S added 
from other parts of the system – such as PS #4, contributions from lines feeding the interceptor - PS #5, PS 
#6, PS #9, Spinnaker Island, etc., all the way to the wastewater plant. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 16 May 2022 
  
 

6 MAINTENANCE SUMMARY 
 

 

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 17 May 2022 
  
 

A.    TASKS COMPLETED THIS MONTH  

 

The SEMS monthly work order summary for May is attached for review.  

Additional key items off note are listed below:  

• Electrician Glen Fellows rewired in plant water system pump #2 which was rebuilt. 
 

• The D Street pump station was load tested using the trailered Onan back up emergency generator 
with no issues. 

 
 

 

• Ralph Cross of Economy Lab Services was onsite to calibrate all lab measuring equipment- he 
suggested updating the HACH Colorimeter DR900- a new unit was purchased. 
 

• The plants above ground fuel tank for back-up generator power was filled in anticipation of 